
 COATS Tire Changer • 15

BL Arm Cylinder Assembly
Item Part No. Description

 1 8183310 B.L. Cylinder Bottom Cap

 2 8182016 3/4”-10 Nylon Insert Nut, Gr.5

 3 8181860 B.L. Cylinder Lower Washer

 4 8181863 B.L. Cylinder Upper Washer

 5 85607881 O-ring

 6 8181574 B.L. Cylinder Barrel

 7 85609719 Cylinder-Bushing/Cap Assy

 8 8181862 Tie Bolt, 1/2-13 x 10-1/4” Lg., Gr.5

 9 8182079 Seal Kit, B.L. Cylinder

 10 8000376 ELL 90º 1/4 Hose Fitting - Hand B/L

 11 85608568  Piston Rod, Hand B.L. w/ Heim Joint

Robo-Arm Cylinder Assembly
Item Part No. Description

 10 85608254 M6-1 x 20mm SHCS Screw

 11 85608126 2.5” Cylinder Top Cap

 12 85608141 6mm (2-010) Seal-O-Ring

 13 85608142 56mm Seal-O-Ring

 14 8560845102 2.5” Cylinder Sleeve

 15 85607661 Robo-Arm Cushion

 16 85608148 63mm Nylinder Sleeve

 17 85609185 2.5-inch Piston O-Ring

 18 85607658 Robo-Arm Cushion

 19 85608438 32mm O-Ring

 20 8560814702 32mm Piston Shaft

 21 8181996 1/4 NPT x 1/8 Tube St. Fitting

 22 85608855 2.5” Cylinder Bottom Cap

 23 85608396 1.25 x 0.625 Nylinder Sleeve

 24 85608419 1.25” Wiper Seal

 25 85608908 Spacer

 26 85608907 Snap Ring

 27 85608256 M6-1 x 60mm SHCS Screw

 5  

 6  

 8  

 7  
 9  

 11  

 4  

 3  
 2  

 1  

 12  
 13  

 10  
 11  

 14   

 15  

 13  
 18  

 16  
 17  

 19  

 20  

 13  

 22  

 23  
 24  

 25  

 12  

 21  

 27  

 26  

Cylinder Assemblies

quang
Highlight

quang
Highlight


